

MATERIAL EVALUATION TRANSMITTAL

Lab Control No. CNwantalek12CH085041

New York State Department of Transportation

Materials Bureau P34

50 Wolf Road

Albany, NY 12232

TO: Mr. Andy Karas
Whitacre Greer
1400 S. Mahoning Ave
Alliance OH 44601

REFERENCE: Lab Control No: CNwantalek12CH085041
Date Received: 12/17/2012
BR Number: 263224

ACTION: The Sample(s) submitted as reference above was:

FOUND TO CONFORM TO SPECIFICATIONS on 1/7/2013

IDENTIFICATION

The Sample submitted is further identified as follows:

Material:	704-0810- Brick Sidewalk and Driveway Pavers		
Supplier:	Whitacre Greer		
Manufacturer:	Whitacre Greer		
Date Sampled:	12/11/2012	Sampled From:	Plant
Sampled At:	Stock	Quantity:	10 EACH
Rep. Qty:	0.00	Manuf. Lot:	
Date of Manufacture :	11/30/12		
Inspection Agency Code :	IA035		
Secondary Lot Number :	12-001		
Sampled By :	M. Smith		

This document serves as the official transmittal of action by the Materials Bureau.

MATERIAL EVALUATION TRANSMITTAL

Lab Control No. CNwantalek12CH085041

New York State Department of Transportation

Materials Bureau P34

50 Wolf Road

Albany, NY 12232

LAB TEST INFORMATION

SPECIFICATION LIMITS

		<u>MIN</u>	<u>MAX</u>
<u>Absorption Test-24 hr (grams)</u>			
<u>Run No. :</u> 1			
Absorption (%)	4.5	--	11
<u>Run No. :</u> 2			
Absorption (%)	4.7	--	11
<u>Run No. :</u> 3			
Absorption (%)	4.5	--	11
<u>Run No. :</u> 4			
Absorption (%)	4.7	--	11
<u>Run No. :</u> 5			
Absorption (%)	5.2	--	11
<hr/>			
<u>Absorption Test-Average (%-g)</u>		<u>MIN</u>	<u>MAX</u>
<u>Run No. :</u> 1			
Average Absorption (%)	4.7	--	8.0
<hr/>			
<u>Comp Strength Conc.-Average (Polygon)</u>		<u>MIN</u>	<u>MAX</u>
<u>Run No. :</u> 1			
Avg. Compressive Str. (psi)	10000	8000	--
<hr/>			

MATERIAL EVALUATION TRANSMITTAL

Lab Control No. CNwantalek12CH085041

New York State Department of Transportation

Materials Bureau P34

50 Wolf Road

Albany, NY 12232

<u>Comp Strength Conc.-Polygon</u>		<u>MIN</u>	<u>MAX</u>
<u>Run No.:</u> 1			
Length of Specimen (in.)	4.0000	--	--
Width of Specimen (in.)	3.8125	--	--
Depth of Specimen (in.)	2.1250	--	--
Compressive Strength (psi)	10000	7000	--
<u>Run No.:</u> 2			
Length of Specimen (in.)	4.0000	--	--
Width of Specimen (in.)	3.8125	--	--
Depth of Specimen (in.)	2.1250	--	--
Compressive Strength (psi)	10000	7000	--
<u>Run No.:</u> 3			
Length of Specimen (in.)	4.0000	--	--
Width of Specimen (in.)	3.8125	--	--
Depth of Specimen (in.)	2.1250	--	--
Compressive Strength (psi)	10000	7000	--
<u>Run No.:</u> 4			
Length of Specimen (in.)	4.0000	--	--
Width of Specimen (in.)	3.8125	--	--
Depth of Specimen (in.)	2.1250	--	--
Compressive Strength (psi)	10000	7000	--
<u>Run No.:</u> 5			
Length of Specimen (in.)	4.0000	--	--
Width of Specimen (in.)	3.8125	--	--
Depth of Specimen (in.)	2.1250	--	--
Compressive Strength (psi)	10000	7000	--
